
Group: 8LD

Engine: 8LD 600-2   Drawing: M

STARTING

POS. CODE DESCRIPTION Qty

  1 «–––––» switch cover 0

  2 2900.110 dashboard 2 lights 1

  3 7625.092 washer diam. 6,5 1

  4 1760.005 bolt M 6 X 1 X 16 1

  5 «–––––» angle bracket 0

  6 7565.007 washer diam. 8 1

  7 1770.002 bolt M 8 X 1,25 X 16 1

  8 2471.006 collar 1

  9 5400.060 rubber sheathing 1

 10 1770.001 bolt M 8 X 1,25 X 12 1

 11 7625.010 washer diam. 8 1

 12 4055.045 rope starting 1

 13 «–––––» lampe-socket - no longer avail. 0

 14 7625.092 washer diam. 6,5 1

 16 3617.020 clamp 1

 17 3617.024 clamp 1

 18 1157.158 volt.alternator   12V 14A - 3 wires 1

 19 2145.014 regulator cap 1

 20 6740.153 inlet regul.Saprisa 1

 20 6740.154 inlet regul.Ducati 1

 21 7362.228 voltage regulator. 12V 14/26A-6 contacts for alternator 3 wires 1

 22 5175.162 lamp 12V 2

 23 5041.020 key switch 1

 24 7625.092 washer diam. 6,5 1

 25 «–––––» angle bracket 0

 26 3240.019 nut M 8 alpha brass 1

 27 3617.024 clamp 1

 28 6491.005 pipe elbow 1

 29 7625.061 washer diam. 8,4 2

 30 «–––––» switch cover 0

 32 1760.005 bolt M 6 X 1 X 16 1

 33 6491.013 pipe elbow 1

 34 6745.050 oil switch  0,3 bar (M 12) 1

 35 4670.014 copper gasket diam.12 1

 36 5840.224 starting motor 12V 1,7KW 1

 37 3240.066 nut M 10 2

 38 7565.011 washer diam.10 2

 39 6800.004 stud M 10 X 20 (35) 1

 40 9730.046 screw M 10 X 35 1

 41 9732.092 screw M 8 X 18 2

printed by LOMBARDINI:   11/08/2010  -      1



Engine: 8LD 600-2  Drawing: M

printed by LOMBARDINI:   11/08/2010


